
 

UNIVERSITY OF OKLAHOMA 

 

GRADUATE COLLEGE 

 

 

 

 

 

 

 

MODELING AND EVALUATION OF CONSTITUENTS OF EMERGING 

CONCERN THROUGH WASTEWATER TREATMENT PROCESSES 

 

 

 

  

 

 

A THESIS 

 

SUBMITTED TO THE GRADUATE FACULTY 

 

in partial fulfillment of the requirements for the 

 

Degree of 

 

MASTER OF SCIENCE 

 

 

 

 

 

 

 

 

 

By 

 

JASON LAUBACHER 

 Norman, Oklahoma 

2016 

 

  



 

 

 

 

 

 

MODELING AND EVALUATION OF CONSTITUENTS OF EMERGING 

CONCERN THROUGH WASTEWATER TREATMENT PROCESSES 

 

 

A THESIS APPROVED FOR THE 

SCHOOL OF CIVIL ENGINEERING AND ENVIRONMENTAL SCIENCE 

 

 

 

 

 

 

 

 

BY 

 

 

 

______________________________ 
[...]
𝑋 = 𝐾𝑑 × 𝑉𝑆𝑆 × 𝑆 Equation 2.2 

 

 As shown, sorption is not modeled using a kinetic expression. However, Ternes 

et al., (2004) found that equilibrium was reached after just 0.5 hours in a batch reactor. 

Because the clarifiers and the PFR at the NWRF have HRTs greater than 0.5 hours, 

sorption is assumed to reach equilibrium. 

The desorption rate (rdes (Ms/L
3
)) does not depend on the influent concentration 

of the compound. Instead, it is dependent on the concentration of the compound on the 



12 

biomass. Therefore, rdes (Equation 2.3) is equal to Kdes multiplied by the concentration 

of the compound sorbed onto the biomass (X) (Ghalajkhani, 2013). 

𝑟𝑑𝑒𝑠 = 𝐾𝑑𝑒𝑠𝑋 Equation 2.3 

The rate of desorption is assumed to be slower than adsorption. Therefore, kdes is 

assumed to be 0.1 d
-1

, meaning that desorption is assumed to happen at 10% of the rate 

that adsorption takes place (Ghalajkhani, 2013). 

Githinji et al. (2010) analyzed ciprofloxacin and amoxicillin, determining 

sorption rates and biodegradation tendencies. The experimental sorption rates 

determined are presented in Figure 2-3. 

 
Figure 2-3: Sorption Coefficients of Amoxicillin and Ciprofloxacin under varying 

pH (Githinji et al., 2010) 

 

The key conclusion developed from this study is that ciprofloxacin had higher 

adsorption rates than amoxicillin and amoxicillin portioning coefficients decreased with 

increasing values of pH. Ciprofloxacin partitioning coefficients reached a maximum at a 

0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

1

2.5 3 3.5 4 4.5 5 5.5 6 6.5 7 7.5 8 8.5 9

K
d

 

Wastewater pH 

Amoxicillin

Ciprofloxacin



13 

pH of 5.5 and decreased as pH increased after that point. Because amoxicillin has a 

higher pKa value than ciprofloxacin, it dissociates in water at a higher rate. Therefore, 

amoxicillin has less electrostatic attraction and sorbs to solids at a lower rate than 

ciprofloxacin (Githinji et al., 2010). At higher pH, amoxicillin and ciprofloxacin 

compounds are more negatively charged, resulting in less electrostatic attraction with 

solids in the system. Consequently, the sorption potential of these compounds decreases 

at higher pH values (Githinji et al., 2010). This should be considered when selecting 

sorption coefficients for CECs. Furthermore, neither antibiotic significantly degraded 

within 48 hours, indicating the importance of an adsorption removal mechanism 

(Githinji et al., 2010). 

 

2.4.2 Biodegradation 

Lee et al. (2012) used a Monod biokinetic expression to model triclosan 

degradation in wastewater. The same concept can be used for other CECs with the 

alteration of half saturation constants (K) and maximum specific rate of substrate 

utilization (q̂). The Monod expression, in terms of substrate utilization (rut), is presented 

in Equation 2.4 (Rittmann and McCarty, 2001). 

𝑟𝑢𝑡 = −𝑞̂
𝑆

𝐾 + 𝑆
𝑋𝑎 

Equation 2.4 

where  

rut is the rate of substrate utilization (Ms/L
3
 · T) 

q̂ is the maximum specific rate of substrate utilization (Ms/Mx · T) 

S is the concentration of the rate-limiting substrate (Ms/L
3
) 

K is the half-saturation coefficient of the substrate (Ms/L
3
), and 



14 

Xa is the active biomass concentration (Mx/L
3
) 

 

It should be noted that this is a pseudo-order utilization rate, resulting in two 

boundary conditions. At low concentrations of substrate (S<<K, which is the case for 

CECs), the net specific growth rate (µ) can be modeled as a first-order rate (Figure 2-4). 

 

 
Figure 2-4: Net Specific Growth Rate vs. Substrate Concentration 

 

Based on the observation that the CEC exists at low concentrations in the waste 

stream, it can be assumed that first-order rates apply to CEC biodegradation. Therefore, 

the net rate of biomass growth, rnet, can be defined by Equation 2.5. 

𝑟𝑛𝑒𝑡 = 𝑌𝑞̂
𝑆

𝐾 + 𝑆
𝑋𝑎 − 𝑏𝑋𝑎 

Equation 2.5 

where  

rnet is the net rate of active biomass growth (Mx/L
3
 · T) 

Y is the true yield (Mx/Ms), and 



15 

b is the endogenous-decay coefficient (1/T) 

 Because half-saturation coefficients are not well documented, a simpler 

modeling method for biodegradation is to use biodegradation constants. As noted, 

because first-order rates apply, Equation 2.6 can be used in determining removal due to 

biodegradation (Joss et al., 2006; Tran et al., 2015). 

𝑟𝑢𝑡 = −𝑘𝑏𝑖𝑜𝑋𝑎𝑆 Equation 2.6 

where 

  kbio is the biodegradation constant (L
3
/Mx · T) 

  

 Similar to Equation 2.5, rnet can then be described using Equation 2.7. 

𝑟𝑛𝑒𝑡 = 𝑌𝑘𝑏𝑖𝑜𝑋𝑎𝑆 − 𝑏𝑋𝑎 Equation 2.7 

 

 However, because CEC concentrations are small compared to biomass 

concentrations, their effect on biomass can be considered negligible. For this reason and 

to simplify modeling, the net rate of biomass growth was modeled as the negative rate 

of CEC utilization (Equation 2.6). 

 

2.5 Modeling CECs in GPS-X 

Based on a thorough literature review, much of the CEC research focus has been 

centered around bench/pilot scale studies; with little attention aimed at treatment 

process optimization. However, Ghalajkhani (2013); Monteith et al. (2008) and Schraa 

et al. (2006), have provided a framework for using a standard process model (GPS-X, 

Hydromantis, Ontario Canada) to study CEC fate in municipal wastewater systems. 



16 

CECs were integrated into the models using the Model Developer (MD) tool. MD 

allows for the creation of new models using a matrix format. New models allow for the 

addition of rates and kinetic and stoichiometric relationships, as well as other model 

parameters (Hydromantis, 2014). 

Ghalajkhani (2013) used GPS-X to model the fate of xenobiotic organic 

compounds (XOCs). XOCs stem from personal care products, pharmaceuticals, 

excreted hormones, and household and industrial chemicals. Using data from existing 

research for calibration (Collado et al., 2012; Zhao et al., 2007), the following sorption 

and biotransformation constants were determined for ibuprofen (Table 2-4) and 

bisphenol-A (Table 2-5). Kd-HA is the solid-liquid partitioning coefficient for the neutral 

form of an iodized compound; Kd-A- is the solid-liquid partitioning coefficient for the 

ionized form of an ionized compound; Kd-N is the solid-liquid partitioning coefficient 

for a neutral compound; Kbio-HA is the aerobic biodegradation rate constant for the 

neutral form of an ionized compound; and Kbio-N is the aerobic biodegradation rate 

constant for a neutral compound (Ghalajkhani, 2013). 

Table 2-4: Calibrated Ibuprofen Partitioning and Biotransformation Coefficients 

(Ghalajkhani, 2013) 

Parameter Lower Bound Upper Bound 
Optimal Value ± Standard 

Error 

Kd-HA (L/mg biomass) 1.59E-05 7.53E-04 3.23E-4±6.02E-5 

Kbio-HA (L/mg biomass/d) 0.0681 0.2877 0.1943±0.10 

Kd-A- (L/mg biomass) 1.32E-06 6.26E-05 1.96E-5±5.72E-6 

Note: The biodegradation rate for the ionized form of an ionized compound, Kbio-A-, was not provided. 

Table 2-5: Calibrated Bisphenol-A Partitioning and Biotransformation 

Coefficients (Ghalajkhani, 2013) 

Parameter Lower Bound Upper Bound 
Optimal Value ± Standard 

Error 

Kd-N (L/mg biomass) 5.75E-05 7.19E-04 4.935E-4±5.3E-5 

Kbio-N (L/mg biomass/d) 0.0047 0.0697 0.0502±7.9E-3 

 



17 

Rate constants similar to those shown in Table 2-4 and Table 2-5 will be needed 

in order to model other CECs. Once CECs are selected for modeling, biodegradation 

constants and partitioning coefficients will be estimated from literature values. 

Monteith et al. (2008) developed equations for sorption and biotransformation 

processes (including parent and daughter cells) of the estrogenic hormones E1, E2, and 

synthetic estrogen EE2. These equations were developed via literature review and the 

results were compared with actual field data in order to calibrate the model. Table 2-6 

presents the initial and calibrated physical and chemical properties that Monteith et al. 

(2008) used in modeling. The calibrated initial properties were adjusted after comparing 

the modeled results to literature data (Monteith et al., 2008). 

Table 2-6: Initial Physical and Chemical Properties of Three Estrogenic Hormones 

(Monteith et al., 2008) 
Property E1 E2 EE2 

Molecular weight (Daltons) 270.4 272.4 296.4 

Density (g/cm
3
) 1.23 1.2 1.2 

Henry's coefficient (Lliq/Lgas) 1.54E-08 1.47E-10 3.21E-10 

Log Kow 3.13 4.01 3.67 

Initial Aerobic kbio (m
3
/g VSS-d) 0.205 0.429 0.00097 

Initial Anoxic kbio (m
3
/g VSS-d) 

 
0.125 

 
Initial Anaerobic kbio (m

3
/g VSS-d) 

 
0.222 

 
Calibrated Aerobic kbio (m

3
/g VSS-d) 0.0216 0.024 0.00097 

Calibrated Anoxic kbio (m
3
/g VSS-d)  0.007  

Calibrated Anaerobic kbio (m
3
/g VSS-d)  0.013  

 

After calibration, the model was analyzed with varying temperature, SRT, HRT, 

and total suspended solids (TSS) concentrations. Under 9 to 11°C, sorption impacts 

removal rates more than biotransformation. At these low temperatures, 

biotransformation kinetics decrease, and the compounds are removed primarily from 

sorption to biosolids. However, above 9 to 11 °C, it was found that biotransformation 

plays a larger role on the removal of the hormones (Monteith et al., 2008). Generally, as 

temperature increases, so does the removal of the estrogenic hormones (Figure 2-5).  



18 

This is likely due to the Arrhenius equation, which states that kinetic constants increase 

as temperature increases. 

 
Figure 2-5: Effluent Estrogenic Hormone Concentrations vs. Varying 

Temperature (Monteith et al., 2008) 

 

Monteith et al. (2008) also studied isothermal SRT impact on hormone 

concentrations. At 20°C, no significant changes in effluent concentration were observed 

after an aerobic SRT of 5 days (Figure 2-6). However, at a constant temperature of 

10°C, E2 concentrations decreased as aerobic SRT increased (Figure 2-7). E1 and EE2 

decreased, but not substantially. 

 
Figure 2-6: Effluent Estrogenic Hormone Concentrations vs. Aerobic SRT, 20°C 

(Monteith et al., 2008) 

 



19 

 
Figure 2-7: Effluent Estrogenic Hormone Concentrations vs. Aerobic SRT, 10°C 

(Monteith et al., 2008) 

 

The effects of aeration HRT were examined on the estrogenic hormone levels. 

As expected, increased aeration HRT resulted in decreased levels of total hormone 

concentrations. In this case, removal efficiency plateaued after a HRT of about five 

days. 

Monteith et al. (2008) also examined the effect that TSS concentrations have on 

the hormone concentrations. Because the majority of the estrogenic hormones in the 

primary and final effluents were free and not bound, TSS did not have a large effect on 

the hormone concentrations (Figure 2-8). 

 
Figure 2-8: Effluent Estrogenic Hormone Concentrations vs. TSS Concentration 

(Monteith et al., 2008) 



20 

Schraa et al. (2006) modeled pharmaceutical wastewater through a WWTP that 

contained fungal and bacterial integrated fixed-film activated sludge (IFAS). Schraa et 

al. (2006) used the mantis model, a modified activated sludge model (ASM), because of 

the following modifications from ASM: temperature dependence of kinetic parameters; 

growth limitation due to low ammonia conditions; simultaneous nitrification and 

denitrification; and updated kinetic parameters. After calibration, modeling was used to 

analyze the WWTP with treatment processes offline, varying temperatures, and lower 

air flowrates in the reactors (Schraa et al., 2006). 

 

2.6 NWRF Characteristics 

The NWRF has an average flowrate of about 10 MGD (from 2012 and 2013 

data). Utilizing CAS, it consists of primary and secondary clarification, a plug flow 

reactor (PFR) aeration basin, and anaerobic digesters. The current unit processes and 

sizes are shown in Table 2-7. Figure 2-9 and Figure 2-10 display a labeled aerial view 

and a process flow diagram with sampling locations, respectively. 

Table 2-7: Current NWRF Layout 

2015 NWRF Layout 

Bar Screen 

2 Grit Chambers 

2 Primary Clarifiers @ 0.200 MG each 

2 Primary Clarifiers @ 0.288 MG each 

3 Chamber Aeration Basin @ 0.990 MG per chamber 

2 Secondary Clarifiers @ 0.676 MG each 

2 Secondary Clarifiers @ 1.33 MG each 

4 Gravity Thickeners @ 0.019 MG each 

4 Anaerobic Digesters @ 0.633 MG each 



21 

 
Figure 2-9: Aerial View of the NWRF 

 

 



22 

 
Figure 2-10: NWRF Process Flow Diagram 



23 

Chapter 3: Hypothesis and Objectives 

It is hypothesized that utilizing MBRs will be more effective than operational 

changes to the CAS process at removing CECs in the NWRF. From literature, MBRs 

typically have higher removal efficiencies than CAS (Lee et al., 2009). MBRs are 

desirable because of their small space requirements, their capability of replacing 

secondary clarifiers (EPA, 2007), and their ability to be placed inside or outside an 

existing CAS aeration basin (Lee et al., 2009). Furthermore, because MBRs are able to 

maintain higher concentrations of biomass, less volume is needed in CAS aeration 

basins (EPA, 2007). Finally, MBRs provide additional pathogen barriers, providing 

increased removal that may be desirable for water reuse applications (Alan Plummer 

Associates, Incorporated, 2015). 

 

3.1 Objective 1 

The first objective of this research is to evaluate the impact of operational 

parameters (HRT, SRT, sludge recycling, disinfection adjustments, etc.) on the removal 

efficiency of CECs. To achieve this objective the following tasks have been identified: 

(i) develop a model of the current NWRF layout (base model), (ii) calibrate the base 

model, (iii) validate the base model, (iv) integrate CECs using MD to develop an 

enhanced model, (v) calibrate the enhanced model, and (vi) validate the enhanced 

model. 

 



24 

3.2 Objective 2 

The second objective is to evaluate AT options (such as MBR, NF, RO, UV 

disinfection, GAC, and BAC) that help to increase removal efficiency of CECs. This 

objective will use the advanced model to further the understanding of the fate through 

AT processes.  

 

3.3 Goal 

The goal of this research is to develop a stochastic model to optimize CEC 

removal efficiencies and operations at the NWRF. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



25 

Chapter 4: Methodology 

The scope of this research included: reviewing literature regarding the fate of 

CECs through WWTPs; analyzing water quality data of the influent and effluent of 

major treatment processes from the NWRF; determining rate constants and biological 

and physiochemical properties of CECs to be modeled; developing a base model in 

GPS-X of the current layout of the NWRF; calibrating and validating the base model; 

developing an enhanced model that uses MD to integrate CECs into the base model; 

calibrating and validating the enhanced model; developing an expanded model that 

expands the enhanced model to include the future layout of the NWRF; and developing 

an advanced model to evaluate operational changes and AT options to increase removal 

efficiencies of CECs. 

 

4.1 Outline 

The first step of this research was to complete a thorough literature review. 

Common CECs in wastewater and typical removal efficiencies were determined. Due to 

the vast numbers of CECs that could be used and due to budget limitations, indicator 

CECs were modeled. In order to select CECs for modeling, CECs with similar 

physiochemical and biological characteristics and function were grouped together. After 

grouping, indicator CECs were used to represent the group. Although validators did not 

always behave the same as indicators, most validators performed the same as its 

indicator CEC through at least one treatment process (Table 5-4). Therefore, indicators 

from a resource document by Alan Plummer Associates, Incorporated (2015) were used 

for modeling in order to better understand entire groups of CECs. The sampling 



26 

locations at the NWRF were the preliminary treatment effluent, primary clarifier 

effluent, aeration basin effluent, secondary (final) clarifier effluent, primary anaerobic 

digester effluent, and secondary anaerobic digester effluent. After selection of CECs, 

literature values were again used to determine biodegradation constants and partitioning 

coefficients of CEC (Table 4-2). 

 

4.2 Base Model Development, Calibration, and Validation 

During CEC literature review and selection, the base NWRF model was 

developed. Due to limitations of the GPS-X model, only half of the plant was modeled. 

Because the NWRF has four primary, four secondary clarifiers, four thickeners, and 

four anaerobic digesters (as of 2015), only two of each of these treatment processes 

were modeled. The PFR’s volume, meanwhile, was divided by two and all three 

chambers were kept for modeling purposes. Furthermore, because only one-half of the 

plant was modeled, the influent flowrate was divided by two. Because the flow was 

halved, one of each size of clarifier (both primary and secondary) was used for 

modeling. In the model, flow was further split to account for the size of each clarifier. 

These splits, along with the current NWRF and modeled physical parameters are shown 

in Table 4-1. 

 

 

 

 

 



27 

Table 4-1: NWRF and Base Model Physical Parameters 

2015 NWRF Layout Base and Enhanced Model Layout 

Bar Screen Bar Screen 

2 Grit Chambers 1 Grit Chamber 

2 Primary Clarifiers @ 0.200 MG each 

2 Primary Clarifiers @ 0.288 MG each 

1 Primary Clarifier @ 0.200 MG (40% of flow) 

1 Primary Clarifier @ 0.288 MG (60% of flow) 

3 Chamber Aeration Basin @ 0.990 MG per 

chamber 

3 Chamber Aeration Basin @ 0.495 MG per 

chamber 

2 Secondary Clarifiers @ 0.676 MG each 

2 Secondary Clarifiers @ 1.33 MG each 

1 Secondary Clarifier @ 0.676 MG (34% of flow) 

1 Secondary Clarifier @ 1.33 MG (66% of flow) 

4 Gravity Thickeners @ 0.019 MG each 2 Gravity Thickeners @ 0.019 MG each 

4 Anaerobic Digesters @ 0.633 MG each 2 Anaerobic Digesters @ 0.633 MG each 

 

Splitting the plant allowed for the model to be calibrated using the data provided 

by the NWRF. The data provided by the NWRF included typical WWTP parameters, 

including: temperature, carbonaceous biological oxygen demand (cBOD), ammonia, 

TSS, dissolved oxygen (DO), alkalinity, and pH from 2012 and 2013 (Appendix A: 

NWRF Typical Wastewater Parameters). 

Calibration involved adjustment of model parameters so that modeled effluent 

concentration levels of cBOD, ammonia, and TSS closely match actual levels found 

from sampling over the entire year of 2013. The model was then validated by 

confirming the effluent concentrations of cBOD, ammonia, and TSS from 2012. 

Validation confirms the calibration of the system, verifying that modeled effluent 

concentrations match data from the NWRF. With validation, the effluent data should 

closely match the levels from the model. 

 

4.3 Enhanced Model Development, Calibration, and Validation 

The next step was to integrate CECs into the base model using the MD tool. The 

MD tool allows custom libraries to be created within GPS-X. MD uses a matrix format 



28 

and can be used to add new contaminant parameters and alter rate equations and 

constants, making it possible to precisely model varying wastewater parameters. In this 

case, CEC parameters were added to the base model, creating the enhanced model. 

During this process, the five sections of the MD tool were populated. These sections 

are: GPS-X Libraries, Stoichiometric Matrix, Model Kinetics, Model Parameters, and 

Composite Variables. The GPS-X Libraries section contains the existing state variables 

and composite variable stoichiometry parameters. State variables are used by GPS-X to 

perform mass balance calculations. They include the various forms of COD, nitrogen, 

phosphorus, and other wastewater parameters. Composite variables are calculated from 

the state variables and include: TSS, volatile suspended solids (VSS), total cBOD5, total 
[...]
Theobromine 8200 6800 <100 <100 <100 <100 

Theophylline 12000 9200 <200 <200 <200 <200 

Triclosan (2,100,000) 11 <10 <10 <10 <10 <10 

Trimethoprim 260 310 380 440 <50 <50 

 

In the next step, CECs were arranged and graphed according to overall plant 

removal percentage (Figure 5-1 to Figure 5-6). CECs that have removal percentages 



37 

greater than 90% generally are significantly (95% confidence interval (CI) of 67.2 to 

100% for PFR removal percentage) removed in the PFR. CECs that have removal 

percentages between 50 and 90% are removed more in the primary clarifiers than in the 

PFR. CECs with percentage removals lower than 50% do not show any general trends. 

Several of these compounds increase in concentration during the treatment process, 

which could be due to biodegraded compound converting back to their parent 

compounds, desorption of previously sorbed compounds, or sampling/instrumental 

errors. 

 
Figure 5-1: NWRF CEC Concentrations with Removal Percentage Greater than 

95% 
* Concentrations were below the MRL in the plant effluent. 

**Concentrations were below the MRL in the PFR and plant effluents. 

***Concentrations were below the MRL in the primary clarifiers, PFR, and plant effluents. 

1

10

100

1,000

10,000

100,000

Preliminary

Treatment

Effluent

Primary

Clarifier

Effluent

PFR Effluent Secondary

Clarifier

Effluent

C
o

n
ce

n
tr

a
ti

o
n

 (
n

g
/L

) Propylparaben*

Caffeine**

Theobromine**

Theophylline**

Acetaminophen**

Acesulfame-K

1,7-Dimethylxanthine

Iopromide



38 

Figure 5-2: NWRF CEC Concentrations with Removal Percentage between 90 and 

95% 
* Concentrations were below the MRL in the plant effluent. 

**Concentrations were below the MRL in the PFR and plant effluents. 

***Concentrations were below the MRL in the primary clarifiers, PFR, and plant effluents. 

 

 
Figure 5-3: NWRF CEC Concentrations with Removal Percentage between 70 and 

90% 
* Concentrations were below the MRL in the plant effluent. 

**Concentrations were below the MRL in the PFR and plant effluents. 

***Concentrations were below the MRL in the primary clarifiers, PFR, and plant effluents. 

 

1

10

100

1,000

Preliminary

Treatment

Effluent

Primary

Clarifier

Effluent

PFR Effluent Secondary

Clarifier

Effluent

C
o

n
ce

n
tr

a
ti

o
n

 (
n

g
/L

) 

Cotinine

Naproxen*

Atenolol

Ethylparaben***

1

10

100

1,000

Preliminary

Treatment

Effluent

Primary

Clarifier

Effluent

PFR Effluent Secondary

Clarifier

Effluent

C
o

n
ce

n
tr

a
ti

o
n

 (
n

g
/L

) 

Salicylic Acid**

Methylparaben***

Albuterol***



39 

 
Figure 5-4: NWRF CEC Concentrations with Removal Percentage between 50 and 

70% 
* Concentrations were below the MRL in the plant effluent. 

**Concentrations were below the MRL in the PFR and plant effluents. 

***Concentrations were below the MRL in the primary clarifiers, PFR, and plant effluents. 

 

 
Figure 5-5: NWRF CEC Concentrations with Removal Percentage between 30 and 

50% 
* Concentrations were below the MRL in the plant effluent. 

**Concentrations were below the MRL in the PFR and plant effluents. 

***Concentrations were below the MRL in the primary clarifiers, PFR, and plant effluents. 

 

1

10

100

1,000

10,000

Preliminary

Treatment

Effluent

Primary

Clarifier

Effluent

PFR Effluent Secondary

Clarifier

Effluent

C
o

n
ce

n
tr

a
ti

o
n

 (
n

g
/L

) 

DEET**

4-tert-Octylphenol

E1***

4-nonylphenol

1

10

100

1,000

10,000

100,000

Preliminary

Treatment

Effluent

Primary

Clarifier

Effluent

PFR Effluent Secondary

Clarifier

Effluent

C
o

n
ce

n
tr

a
ti

o
n

 (
n

g
/L

) 

Diltiazem

Iohexol

Azithromycin



40 

 
Figure 5-6: NWRF CEC Concentrations with Removal Percentage between 0 and 

30% 
* Concentrations were below the MRL in the plant effluent. 

**Concentrations were below the MRL in the PFR and plant effluents. 

***Concentrations were below the MRL in the primary clarifiers, PFR, and plant effluents. 

 

Averages, standard deviations, and 95% CIs were calculated for each range of 

CECs (Table 5-3). Several removal percentage groups have only one or two CECs in 

the group. Because of this, some averages, standard deviations, and 95% CIs have large 

ranges. For CECs with concentrations below the MRL, the MRL concentrations were 

used in calculating the removal percentage. 

 

 

 

 

 

 

1

10

100

1,000

10,000

100,000

Preliminary

Treatment

Effluent

Primary

Clarifier

Effluent

PFR Effluent Secondary

Clarifier

Effluent

C
o

n
ce

n
tr

a
ti

o
n

 (
n

g
/L

) 
Sucralose

Lopressor

Meprobamate

Lidocaine

Metolachlor

Triclosan***

Gemfibrozil



41 

Table 5-3: Statistical Analysis of NWRF CEC Removal Percentages 

  
Plant Primary Clarifiers PFR 

Plant 

Rem. % 

No. 

of 

CECs 

Avg. 

Rem. 

% 

Std. 

Dev. 

95% 

CI 

Avg. 

Rem. 

% 

Std. 

Dev. 
95% CI 

Avg. 

Rem. 

% 

Std. 

Dev. 

95% 

CI 

90 to 100 12 95.9 3.6 
93.9 - 

97.9 
41.4 29.7 

24.6 - 

58.2 
83.9 29.6 

67.2 - 

100 

80 to 90 2 83.3 4.7 
76.8 - 

89.8 
61.3 26.4 

26.4 - 

97.9 
38.4 54.3 - 

70 to 80 1 70.6 - - 70.6 - - 0.0 - - 

60 to 70 2 64.3 1.7 
61.9 - 

66.7 
42.1 25.4 6.9 - 77.3 33.9 29.3 

0 - 

74.5 

50 to 60 2 57.9 0.6 
57.1 - 

58.7 
75.0 23.6 42.3 - 100 - - - 

40 to 50 1 42.9 - - 19.0 - - 20.6 - - 

30 to 40 2 35.2 5.9 
27.0 - 

43.4 
17.4 14.8 0 - 37.9 9.1 12.9 - 

20 to 30 0 - - - - - - - - - 

10 to 20 3 14.5 2.8 
10.6 - 

18.4 
- - - - - - 

>0 to 10 4 8.6 1.3 
7.3 - 

9.9 
31.9 45.1 - - - - 

Note: Negative removal percentages are not included in average, standard deviation, or 95% CI          

calculations. 

 

To narrow the scope of the research, indicator and validator CECs (Table 4-2) 

were isolated from other CECs and plotted in the same manner as above (Figure 5-7 to 

Figure 5-9). The total plant removal percentages for each CEC are shown in parentheses 

in the legend. Almost every CEC that is removed greater than 30% in the overall plant 

shows moderate removal percentage in the primary and secondary clarifiers and CECs 

with removal percentages greater than 90% are considerably removed in the PFR. This 

is expected as VSS and Xa levels are about six and twenty times larger in the PFR than 

in the clarifiers, respectively (Figure 5-17). 



42 

 
Figure 5-7: Indicator and Validator CECs with Removal Percentage Greater than 

90% 

 

 
Figure 5-8: Indicator and Validator CECs with Removal Percentage between 30 

and 90% 

 

1

10

100

1,000

10,000

100,000

Preliminary

Treatment

Effluent

Primary

Clarifier

Effluent

PFR Effluent Secondary

Clarifier

Effluent

C
o

n
ce

n
tr

a
ti

o
n

 (
n

g
/L

) 

Caffeine (>98.9%)

Theobromine (>98.8%)

Iopromide (~96.1%)

Acesulfame-K (94.6%)

Atenolol (90.9%)

1

10

100

1,000

10,000

100,000

Preliminary

Treatment

Effluent

Primary

Clarifier

Effluent

PFR Effluent Secondary

Clarifier

Effluent

C
o

n
ce

n
tr

a
ti

o
n

 (
n

g
/L

) 

DEET (>65.5%)

E1 (>58.3%)

Iohexol (39.3%)



43 

 
Figure 5-9: Indicator and Validator CECs with Removal Percentage between 0 

and 30% 

 

The removal percentages of each indicator CEC and its validation CEC were 

compared (Table 5-4). CECs with large negative removal percentages are not listed and 

were not included in the scope of this research. Furthermore, for CECs that have large 

negative removal percentages in any of the treatment processes (meprobamate, 

gemfibrozil, and sucralose); only the unit that had a positive removal percentage was 

calibrated in the model. As mentioned, these negative removal percentages can be 

attributed to a lack of multiple data sets or CECs converting back to their parent 

compounds (Jelić et al., 2012) or desorption of the compound (Verlicchi et al., 2012). 

Due to the complexity that this phenomenon would add to the model, these CECs were 

instead calibrated for the treatment process that showed positive removal percentages. 

Due to budgetary constraints, CEC sampling was only done on one day (January 

27, 2016). Consequently, the enhanced model was calibrated (CEC biodegradation and 

1

10

100

1,000

10,000

100,000

Preliminary

Treatment

Effluent

Primary

Clarifier

Effluent

PFR Effluent Secondary

Clarifier

Effluent

C
o

n
ce

n
tr

a
ti

o
n

 (
n

g
/L

) 

Sucralose (17.4%)

Lopressor (14.3%)

Meprobamate (11.8%)

Triclosan (>9.1%)

Gemfibrozil (6.7%)



44 

adsorption constants were adjusted) using the average influent data for the month of 

January, 2016 (Table 5-5). 

Table 5-4: Removal Percentages of Indicator and Validator CECs 

  Removal Percentage 

  

Prim. 

Clar. 
PFR 

Sec. 

Clar. 
Plant 

Sec. 

Dig. 

Compound Class % % % % % 

Meprobamate Anti-Anxiety Indicator 33.3 -29.4 -2.3 11.8 31.0 

Triclosan Antibacterial Indicator >9.1 
  

>9.1 
 

Atenolol Beta Blocker Indicator 79.8 50.0 10.0 90.9 100.0 

E1 Hormone Validator >58.3 
  

>58.3 
 

Gemfibrozil Lipid Regulator Indicator 20.0 -25.0 6.7 6.7 -63.6 

DEET Repellant Indicator 24.1 >54.5 
 

>65.5 -114.3 

Caffeine Stimulant Indicator 20.0 >98.6 
 

>98.9 
 

Theobromine Caffeine Degradate Validator 17.1 >98.5  >98.8  

Sucralose Sugar Substitute Indicator 78.7 
-

349.0 
13.6 17.4 11.5 

Acesulfame-K Sugar Substitute Validator 15.4 93.6 0.0 94.6 2.7 

Iopromide 
X-Ray Contrast Agent 

Indicator  
96.1 0.0 

 
-10.7 

Iohexol 
X-Ray Contrast Agent 

Validator 
27.9 18.2 -2.8 39.3 93.3 

 

Table 5-5: Average Influent Conditions for January 2016 

Influent Parameters 

Temperature 17.1°C 

Influent Flow (split) 4.985 MGD 

pH 7.44 

TSS 161 mg/L 

cBOD5 263 mg/L 

Ammonia 20.7 mg/L 

DO 0.6 mg/L 

 



45 

5.2 Base Model 

Preliminary steps of this research included the development, calibration, and 

validation of the base model. As mentioned, due to the size of the NWRF, the plant had 

to be divided in half (Table 4-1 and Figure 5-10).  



46 

 
Figure 5-10: GPS-X Base Model Layout 

  



47 

In the GPS-X model, the influent passes through a bar screen and grit chamber 

before it is split to the two primary clarifiers (60% to the 0.288 million gallon (MG) 

clarifier and 40% to the 0.200 MG clarifier). The flow then combines into the PFR 

aeration basin, where it goes through three separate chambers in series. Next, the flow is 

split again to the secondary clarifiers (34% to the 0.676 MG clarifier and 66% to the 

1.33 MG clarifier). The settled material from the primary clarifiers and some of the 

settled biomass, or waste activated sludge (WAS), from the secondary clarifiers are 

combined and split again (50%-50%) to the sludge thickeners. The remaining settled 

biomass, or return activated sludge (RAS), is recycled to the influent of the PFR. The 

secondary clarifier effluent is combined and released from the WWTP. From the 

thickeners, the thickened sludge goes through the two anaerobic digesters in series. The 

residual water from the thickeners and digesters is brought back to the front of the plant 

upstream of the belt screen. 

 

5.2.1 Base Model Calibration 

After the base model was developed, it was calibrated using daily NWRF 

cBOD, TSS, and ammonia data for the entire year of 2013. To analyze the accuracy of 

the model, measured and modeled concentrations of these three constituents, along with 

the 30-day moving average of the measured data, were plotted together (Figure 5-11 to 

Figure 5-13). The residual sum of squares (RSS) (Equation 5.1) and explained sum of 

squares (ESS) (Equation 5.1) were calculated for each constituent over the entire year 

and are displayed in the figures. 



48 

𝑅𝑆𝑆 =∑(𝑦𝑖 − 𝑦𝑖̂)
2

𝑛

𝑖=1

 
Equation 5.1 

where 

  n is the number of number of observations 

  yi is the measured constituent concentration at day i, and 

  ŷi is the modeled constituent concentration at day i. 

𝐸𝑆𝑆 =∑(𝑦𝑖̂ − 𝑦̅)2
𝑛

𝑖=1

 
Equation 5.2 

where 

  ȳ is the mean of the measured constituent concentration. 

 

 
Figure 5-11: 2013 Measured and Modeled Effluent cBOD (RSS=1145.9 and 

ESS=153.5) 

 

0

1

2

3

4

5

6

7

8

9

10

Jan. Feb. Mar. Apr. May. Jun. Jul. Aug. Sep. Oct. Nov. Dec.

cB
O

D
 (

m
g

/L
) 

Time (days) 

Measured cBOD Modeled cBOD 30-Day Measured Moving Average



49 

 
Figure 5-12: 2013 Measured and Modeled Effluent TSS (RSS=1724.4 and 

ESS=613.8) 

 

 
Figure 5-13: 2013 Measured and Modeled Effluent Ammonia (RSS=40.3 and 

ESS=29.7) 

 

Modeled TSS is higher than measured TSS in the warmer months (Figure 5-12). 

Conversely, in 2012 data (the validator year), modeled TSS is lower than measured TSS 

in these months.  However, adjusting settling characteristics to account for this resulted 

0

1

2

3

4

5

6

7

8

9

10

Jan. Feb. Mar. Apr. May. Jun. Jul. Aug. Sep. Oct. Nov. Dec.

T
S

S
 (

m
g

/L
) 

Time (days) 

Measured TSS Modeled TSS 30-Day Measured Moving Average

0

0.5

1

1.5

2

2.5

3

3.5

4

Jan. Feb. Mar. Apr. May. Jun. Jul. Aug. Sep. Oct. Nov. Dec.

A
m

m
o

n
ia

 (
m

g
/L

) 

Time (days) 

Measured Ammonia Modeled Ammonia 30-Day Measured Moving Average



50 

in either the calibrated year or validated year showing accurate results, but not both. 

The same can be said for adjusting Arrhenius coefficients for cBOD and ammonia. 

During calibration, because of a lack of data, several RAS and secondary 

clarifier WAS rates were analyzed. As expected, both parameters proved to have a 

significant influence on cBOD and TSS concentrations. After analyzing various RAS 

and WAS flows and slightly adjusting other model parameters (influent BOD and 

nutrient ratios, PFR ratios and stoichiometry, and settling characteristics), a RAS of 

70% and secondary clarifier WAS of 4% of the total influent flow were found to result 

in the lowest combined RSS (cBOD=1145.9; TSS=1724.4; and ammonia=40.3) for all 

three constituents in the calibration year. 

 

5.2.2 Base Model Validation 

After adjustments were made for the base model calibration, the same 

parameters were used for base model validation. Although measured data from the 

validation year (2012) varied significantly, the modeled data generally provided 

reasonable results (RSS values: cBOD=1747.7; TSS=961.4; and ammonia=69.4) 

(Figure 5-14 to Figure 5-16). As mentioned, adjusting settling characteristics could 

result in the calibration year or validation year being more accurate, but not both. The 

settling characteristics used herein resulted in the lowest RSS for TSS between both 

calibration and validation years. Similarly, adjusting Arrhenius coefficients proved that 

the model could be calibrated to reduce RSS values for the calibration or validation 

year, but not both. Additionally, as cBOD is a function of RAS and secondary clarifier 

WAS rates, both could be adjusted to result in cBOD modeled data that lowered RSS. 



51 

In fact, calibration revealed that RAS and secondary clarifier WAS had the largest 

effect on effluent results. However, with no data to support changing these rates, 70% 

(RAS) and 4% (secondary clarifier WAS) were assumed. This research, as shown in 

Sections 5.4.1 and 5.4.4, analyzed plant efficiency under various RAS and WAS rates. 

 
Figure 5-14: 2012 Measured and Modeled Effluent cBOD (RSS=1747.7 and ESS 

=500.1) 

 

 
Figure 5-15: 2012 Measured and Modeled Effluent TSS (RSS=961.4 and ESS 

=317.7) 

0

2

4

6

8

10

12

14

Jan. Feb. Mar. Apr. May. Jun. Jul. Aug. Sep. Oct. Nov. Dec.

cB
O

D
 (

m
g

/L
) 

Time (days) 

Measured cBOD Modeled cBOD 30-Day Measured Moving Average

0

2

4

6

8

10

12

14

Jan. Feb. Mar. Apr. May. Jun. Jul. Aug. Sep. Oct. Nov. Dec.

T
S

S
 (

m
g

/L
) 

Time (days) 

Measured TSS Modeled TSS 30-Day Measured Moving Average



52 

 

 
Figure 5-16: 2012 Measured and Modeled Effluent Ammonia (RSS=69.4 and 

ESS=40.4) 

 

5.3 Enhanced Model 

After base model calibration and validation, the MD tool was used to 

incorporate CECs and biodegradation and adsorption reactions and constants into the 